
Santa Ynez Community Services District

Recycled Water Facilities Plan
FINAL May 2017





 

 
 

Santa Ynez Community Services 
District Recycled Water Facilities 

Plan 
Final 

 

 

 

Prepared by:  

 
 

 

State Water Resources Control Board 
Water Recycling Funding Program 

Project No. WRFP 3328-010 

 

 

May 2017 
  



 

 

 
 
 
 
 
 

This page intentionally left blank



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

 

 FINAL 

May 2017  i 

Table of Contents 
Chapter 1 Introduction .............................................................................................................. 1 

1.1 Background ................................................................................................................ 1 
[...]
moderately tolerant crops and then on moderately sensitive crops. Salinity reduction could be achieved 
through additional treatment, blending with higher quality sources, and/or constituent source management. 
RO treatment removes approximately 98% of aqueous salts and metal ions. Application of RO to a portion 
of tertiary effluent would reduce TDS, sodium, and chloride to acceptable concentrations; however, any 
treatment process that involves RO results in production of a concentrate that must be disposed of and can 
result in significant costs, especially when there is no access to an ocean outfall. 

Salinity (levels in wastewater are primarily influenced by the potable water supply sources, human 
excretion, types of waste discharges, water conservation practices, and the use of water softeners. An 
alternative to treatment involves taking proactive steps to reduce salinity inputs to wastewater that can be 
managed, such as restricting water softener operation (e.g., requiring use of exchangeable canisters that can 
be discharged at an ocean outfall). 



#*

Santa Ynez River

Ala
mo

 Pi
nta

do
 C

r

Solvang

Santa Ynez

11

34 36

9

3 11

1

8

166

24

12

23

19

10
4

22

15

21

18

13

7

27

14 5

20

32

3533

25
26

31

2

17

28
30

29

Chumash WRF

Figure 4-2: Salinity 
Sensitivity by Crop

±

D
oc

um
en

t P
at

h:
 L

:\P
ro

je
ct

s\
06

53
 S

an
ta

 Y
ne

z\
00

1 
- S

an
ta

 Y
ne

z 
R

W
M

P\
G

. G
IS

\M
XD

\S
en

si
tiv

ity
 A

na
ly

si
s.

m
xd

0 0.45 0.90.225
Miles

Sensitivity Categories
Moderately Tolerant

Moderately Sensitive

Sensitive

Features
#* WRF

SYCSD Sewer Main

Parcels

Cities / Communities

Rivers/Creeks



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 4  
Market Assessment 

 FINAL 

May 2017  35 

4.3 Groundwater Recharge 
For the Uplands Basin, percolation of precipitation, seepage from creeks, underflow from consolidated 
rocks surrounding the basin and irrigation return flow, including return flow from imported water (Cachuma 
Project, SWP, and Alluvium Basin) enters the shallow groundwater zone. From this zone, groundwater 
either percolates farther downward to recharge the regional groundwater system or flows laterally by 
relatively shallow subsurface pathways to discharge as base flow in local streams. Base flow in local creeks 
is sustained by discharge of groundwater from the basin. The amount of base flow is sensitive to the overall 
water balance of the groundwater basin and is impacted by only moderate decreases in basin storage (Tetra 
Tech, 2010). 

The Paso Robles Formation is the principal aquifer of the Uplands Basin. Anecdotal evidence suggests that 
the efficiency of recharge of this formation from the surface is highly variable due to high geologic 
variability in the unsaturated zone. In addition, GWR with recycled water receiving tertiary treatment 
requires substantial diluent water volumes ranging from 1:1 to 4:1 ratios of diluent water to recycled water. 
The primary potential diluent supply is SWP water.  

Groundwater recharge with recycled water via surface spreading was not investigated further due to the 
suspected lack of reliable recharge efficiency combined with a lack of cost effective blend water supply. 

A typical alternative to surface spreading is using wells for recharge via direct injection; however, direct 
injection of recycled water requires RO (refer to Section 3.1.2), which produces a highly saline concentrate 
as a waste product that is expensive to treat further and/or dispose. As a result, GWR with recycled water 
via injection wells was not pursued either. 

4.4 Recycled Water Supply versus Demand 
Irrigation water demand is a function of the crop-specific evapotranspiration, irrigation method efficiency, 
and effective precipitation. An example site with a crop factor of 0.70, irrigation efficiency of 0.75, and 
effective precipitation of 0.5 results a total water demand of 46 inches per year (3.9 AFY/ac) and an applied 
irrigation demand of roughly 37 inches per year (3.1 AFY/ac). The example applied water demand and 
effective precipitation is shown on a monthly basis in Figure 4-3. The typical seasonal total water demand 
is evident with the highest demands in the summer that also correspond to the lowest precipitation which 
results in a strong seasonal variation in applied water needs. 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 4  
Market Assessment 

 FINAL 

May 2017  36 

Figure 4-3: Example Seasonal Irrigation Demand Pattern 

 
 
The WRRF is projected to treat up to 310,000 gpd (29 AF per month; 350 AFY) of local flows and will 
produce this volume of recycled water relatively consistently throughout the year. However, recycled water 
demand for irrigation is seasonal and peaks in July, as demonstrated in the previous figure. Approximately 
60 acres of the example crop would consume 29 AF in July based on the demand. Recycled water use on 
the example 60 acres would results in approximately 190 AF of recycled water use, as shown in Figure 
4-4, leaving roughly 160 AFY of unused available recycled water. 

Figure 4-4: Monthly Irrigation Demand versus Recycled Water Supply 

 

0.0

1.0

2.0

3.0

4.0

5.0

6.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

In
ch

es
 p

er
 M

on
th

Applied Water Demand Effective Precipitation

0

5

10

15

20

25

30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

AF
 p

er
 M

on
th

Recycled Water Demand

Recycled Supply (0.31 MGD, 29 AF/Month)



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 4  
Market Assessment 

 FINAL 

May 2017  37 

4.5 Market Assessment Summary 
The non-potable market assessment identified roughly 3,500 AFY of irrigation demand while only roughly 
350 AFY of recycled water supply would be produced by the WRRF. Of this potential demand, roughly 
1,200 AFY of irrigation would be for uses with moderate tolerance to salinity. Since supplies exceed 
identified demands, potential recycled water customers will be refined based on location relative to the 
recycled water supply. Potential locations are discussed in the alternatives analysis in Chapter 6. 

GWR with recycled water was considered but ultimately excluded from further evaluation. Therefore, 
recycled water for irrigation is carried forward as the focus of this plan. 

 

  



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 4  
Market Assessment 

 FINAL 

May 2017  38 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank 

 

 

 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  39 

Chapter 5 Recycled Water Treatment Alternatives 
This chapter identifies recycled water treatment alternatives that provide sufficient water quality for the 
market segments identified in Chapter 4. The chapter is organized into the following sections:  

• WRRF Design Basis 
• Treatment Technologies 
• Discharge Analysis 
• Chumash WRF Modification Alternative 

5.1 WRRF Design Basis 
5.1.1 Design Influent Loadings 
Design influent loadings were developed from projected wastewater flows and quality data included in 
Section 2.3 and are presented in Table 5-1. Note that the “local” flows scenario of 0.31 MGD is the basis 
for all alternatives since the “regional” flow scenario (0.49 MGD) has significant institutional barriers to 
implementation. Also, the difference between the near-term flow (0.25 MGD) and ultimate flow (0.31 
MGD) was minor such that generally it is more cost effective to install facilities for the ultimate scenario 
now than try to expand later to accommodate the minor increase in flow. 

Table 5-1: Design Mass Loadings (lbs/day) 

Constituent Average Concentration Peak Concentration 

BOD 827 1,109 

TSS 455 745 

Ammonia-N 97 129 

Organic-N 65 90 

TKN 162 220 

TDS 1,745 2,198 

Oil & Grease 323 388 

Chloride 424 473 

Sodium 383 406 
 

5.1.2 Assumed Effluent Limits 
Assumed effluent limits for the proposed WRRF are a combination of the existing Solvang WWTP 
discharge requirements and the most recent discharge permit in the area (Chumash WRF). The Solvang 
WWTP (WDR Order No. R3-2007-0069, October 2007) discharges to evaporation / percolation ponds and 
the Chumash WRF discharges to Zanja de Cota Creek (NPDES Permit No. CA0050008, June 2014). 
Assumed WRRF effluent limits are based on the more stringent limit between the two permits for a given 
constituent and are presented in Table 5-2.  



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  40 

Table 5-2: Anticipated Effluent Limits 

Parameter Units Average 
Monthly Peak Daily Average 

Monthly Peak Daily 

  Chumash WRF Solvang WWTP 

BOD mg/L 10 15 30 45 

TSS mg/L 10 15 20 40 

Ammonia-N mg/L - 25   

Organic-N mg/L 5 7.5   

TKN mg/L 5 7.5   

TDS mg/L  1,100 mg/L Average Annual 1,000 1,400 

Turbidity NTU 2 5   

pH S.U. 7.0 - 8.3 7.0 - 8.3   

DO mg/L 5 5   

Total Coliform Bacteria MPN/100 mL - 2.2   

Settleable Solids mL/L 1 2 0.1 0.3 

Oil & Grease mg/L 10 15   

Chloride mg/L - - 150 250 

Sodium mg/L - - 150 250 
Note: Assumed WRRF effluent limits are based on the more stringent limit between the two permits for a given 
constituent. 
 

5.2 WRRF Treatment Technologies 
There are several technologies available that can be used to meet the anticipated effluent limits based on 
the design loadings. In this study, only those technologies with proven records for treating wastewater at 
similarly-sized developments and for the anticipated effluent limits will be evaluated. Three treatment 
alternatives were identified for evaluation in this study and include: 

1. Conventional Activated Sludge (CAS), Extended Aeration 
2. Sequence Batch Reactor (SBR) 
3. Membrane Bioreactor (MBR) 

These alternatives are identified by the secondary treatment system employed to meet BOD and total 
nitrogen effluent requirements. Each of the above alternatives has advantages and disadvantages, ranging 
from cost and space requirements to ease of operation and expandability of the technology.  

In general, each of the treatment alternatives identified above includes coarse screening, grit removal, a 
secondary treatment system, tertiary filtration, disinfection, and solids handling processes. All treatment 
processes will be housed in an enclosed, ventilated building to ensure the WRRF can blend into the 
surrounding area and minimize any adverse impacts to adjacent activities. In subsequent cost analyses, a 
pre-engineered steel building, such as that depicted in Figure 5-1, is assumed. Detailed descriptions of each 
alternative, including process flow schematics, facility summaries, and both capital and operating costs, are 
included in the sections that follow. 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  41 

Figure 5-1: Example of a Pre-Engineered Steel Building for WRRF Enclosure 

 
Source: Protective Weather Structures, Inc. (http://pwssteelbuildings.com/)  

5.2.1 Conventional Activated Sludge (CAS), Extended Aeration 
For the proposed CAS, Extended Aeration alternative, the following process components are required: 

• Coarse Screening 
• Grit Removal 
• Secondary Treatment (CAS, Extended Aeration) 
• Tertiary Filtration 
• Disinfection 
• Solids Handling 

A process schematic showing the proposed CAS, Extended Aeration alternative is shown in Figure 5-2 and 
descriptions of each process with the basis for equipment selection are included below. 

http://pwssteelbuildings.com/


 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  42 

Figure 5-2: Process Schematic for CAS, Extended Aeration Alternative 

 
Coarse Screening 
Coarse screening removes large debris and solids from the influent wastewater and typically consists of 
screenings equipment with openings of 6 millimeters (mm) (0.25 inch) or larger. Material caught by coarse 
screening equipment includes toilet paper, trash, and other large debris. Coarse screening is intended to 
remove some of the larger-diameter solids prior to reaching downstream equipment, which can get 
overloaded and rendered inoperable by excessive screenings loadings. The load caught by coarse screens 
depends largely on the character of the collection system upstream of the WRRF.  

Equipment options and configurations considered for coarse screening include: 

• Channel-mounted spiral screens with integrated compaction and washing 
• Rake/auger/traveling band screens 
• Bar screens 

For the proposed application, channel-mounted spiral screens are most appropriate because they are 
automatic, self-cleaning and housed inside a steel tank that can be mounted on a skid at the appropriate 
hydraulic grade. For low flows, spiral screens are more economical than the other options and require the 
least amount of operator attention to maintain continuous operation.  

The WRRF is assumed to be equipped with a bypass channel mounted with a manual bar screen. Coarse 
screening can be temporarily taken out of service without long-term impacts to downstream equipment, so 
only one unit will be installed. 

Grit Removal 
Removal of grit from the wastewater flow helps to minimize grit accumulation in downstream process 
tanks, which, over time, can reduce the effective volume of these tanks, and increase equipment wear. The 
grit load to the WRRF is expected to be low relative to a similarly-sized plant having an older collection 
system. However, grit is expected and is recommended to be included as protection for mechanical 
equipment and to ensure that grit does not accumulate in the biological process basins. 

Equipment options and configurations considered for grit removal include: 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  43 

• Mechanical vortex grit removal 
• Aerated grit removal 
• Stacked tray grit separation 

Due to the low capital and operations and maintenance (O&M) cost and proven reliable performance, a 
mechanical vortex grit removal system is assumed. The vortex grit removal system provides the best 
combination of small footprint, good removal efficiency, low power consumption and low odor generation. 
To accommodate the full range of anticipated influent flows, it is recommended that one automated grit 
removal system be installed. The grit removal system will have a bypass pipe to allow for continued plant 
operation during maintenance. 

Due to the design capacity of the WRRF and the expected grit load, additional grit washing and 
classification equipment is considered to have minimal value and is not included. The cost of dedicated grit 
washers/classifiers outweighs the reduced hauling costs due to potential volume reduction. 

Secondary Treatment 
In a CAS process, wastewater is aerated in an aeration basin in which micro-organisms metabolize the 
suspended and soluble organic matter to achieve effluent BOD target concentrations. A portion of the 
organic matter is synthesized into new cells and the remaining matter is oxidized to carbon dioxide and 
water to derive energy. The new cells formed in the reaction are removed from the liquid stream in the form 
of a flocculent sludge (“floc”) via settling in secondary clarifiers. A portion of this settled biomass, 
described as activated sludge, is returned to the aeration tank (Return Activated Sludge or RAS) and the 
remaining forms waste or excess sludge (Waste Activated Sludge or WAS). 

For the WRRF, the CAS process would be modified in two ways: 
[...]
• The MBR alternative produces the least amount of sludge of the three alternatives. This is an 
important factor since sludge will be hauled off-site for disposal. 

• The “batch” nature of the SBR alternative requires the most interfacing with an operator. While it 
is a relatively straightforward process to operate, adding automation to reduce on-site personnel 
time requires more sophisticated controls than the other treatment technologies. 

• Due to the smaller footprint of its bioreactor and longer solids retention times (SRT), the MBR 
alternative produces the least odor of the three alternatives. 

• The modular nature of the MBR alternative makes it the easiest to expand to accommodate future 
changes in flow. 

Based on an evaluation of the above criteria, with equal weight given to each element, the MBR alternative 
is the highest ranked alternative, followed by the SBR alternative and then the CAS, Extended Aeration 
alternative.  

An example layout for the MBR alternative is included in Figure 5-5. It is initially sized for local flows 
(0.31 MGD) with an expansion option for regional flows (0.49 MGD). The enclosed portion of the facility 
is approximately 12,250 SF and would be reduced to 9,100 SF if only local flows are included. 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  56 

Figure 5-5: MBR Alternative Layout 

  



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  57 

5.3 Discharge Analysis 
A new WRRF must have discharge capacity for all effluent. This is true even if the effluent is beneficially 
reused for irrigation since irrigation demands are seasonal and cannot be relied upon as a sole discharge 
method. There are two primary methods for effluent disposal in an inland setting: 1) Percolation ponds 
(e.g., the Solvang WWTP); and 2) Surface water discharge (e.g., the Chumash WRF). 

As discussed in Section 3.4, surface water discharges generally have stricter discharge limits to 
accommodate surface water beneficial uses, additional compliance requirements (such as California Toxics 
Rule and TMDLs), and lack of a soil buffer between the discharge point and the water of concern. As a 
result, the focus of this discharge analysis is on percolation ponds. However, a surface water discharge may 
be reconsidered in the future if the cost of percolation ponds is deemed too high due to the required area 
and land purchase cost. 

Percolation ponds are basins where effluent is held for both percolation into the ground and evaporation. 
Sizing requirements are primarily dependent on the sustained percolation rate. The maximum percolation 
rate is limited by soil type and the sustained rate depends on fluctuating groundwater levels and proper 
basin maintenance. Technical pond siting requirements consider distance to the nearest well, depth to 
groundwater, and groundwater quality. In addition, land availability and suitability for the surroundings are 
considerations. 

Soils in the study area are mostly clay loam and some locations have sandy loam (UC Davis Soilweb6). 
Clay loam has a permeability of 0.20 to 0.63 inches per hour and sandy loam has a permeability of 2.0 to 
6.3 inches per hour. Typically, sustained percolation rates are estimated at between 4 and 10 percent of the 
saturated vertical permeability (EPA, 2006). Ten percent of the average permeability results in a percolation 
rates of 1.0 inches per day (in/day) for clay loam soil and 10.0 in/day for sandy loam soil.  

Minimum percolation pond recharge areas were estimated based on a monthly water balance that 
considered inputs (effluent and precipitation) and outputs (evaporation and percolation). Also, a 25 percent 
factor was added to the minimum recharge area to account for pond berms and vehicle access. Several 
scenarios were defined to understand sensitivity to the percolation rate and discharge flow: 

• Clay Loam Soil: Discharge via percolation pond at 1.0 in/day 
• Clay Loam Soil: Discharge via percolation pond at 1.0 in/day and reuse via irrigation 
• Sandy Loam Soil: Discharge via percolation pond at 10.0 in/day 
• Sandy Loam Soil: Discharge via percolation pond at 10.0 in/day and reuse via irrigation 

The four scenarios were evaluated for local buildout flows (Scenario 1B, 310,000 gpd) and, as shown in 
Table 5-9, a 10-fold increase in the assumed percolation rate reduced percolation area requirements by 
roughly 9 times; while the addition of reuse via irrigation reduced the percolation area by half. The analysis 
demonstrates the benefits of siting a percolation basin in an area with higher sustained percolation rates. 
Also, the range in potential percolation rates and the associated impact on the area required for disposal 
supports the benefits of site-specific field percolation testing as a next step.  

                                                      
6 http://casoilresource.lawr.ucdavis.edu/gmap/ 

http://casoilresource.lawr.ucdavis.edu/gmap/


 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  58 

Table 5-9: Summary of Percolation Pond Area Requirements 

Soil Type Disposal Method 
Percolation Pond Area 

Footprint 
Irrigation Reuse 
Demand & Area 

Clay Loam 
Percolation Ponds Only 14 acres1 -- 

Percolation Ponds & 
Agricultural Irrigation 7 acres1 

190 AFY2 
59 acres 

Sandy Loam 
Percolation Ponds Only 2 acres1 -- 

Percolation Ponds & 
Agricultural Irrigation 1 acre1 

190 AFY2 
59 acres 

Notes: 
1. Percolation area is based on monthly water balance (Appendix C) plus 25 percent area to account for berms, 

access, etc. 
2. Based on example crop demand from Section 4.4 with an annual demand of 3.1 AFY per acre. 

 

5.4 Chumash WRF Modification Alternative 
As an alternative to constructing a new WRRF, modifying the Chumash WRF to accommodate anticipated 
flows was explored. The Chumash WRF is owned by the Santa Ynez Band of Chumash Indians (Chumash) 
and operated by the District under contract to the Chumash. The facility treats wastewater flows from the 
Chumash Casino Resort (Resort) and is located on tribal land to the southeast of the Resort.  

The existing WRF includes an influent lift station, fine screening equipment, MBR process, UV 
disinfection, and centrifuge for solids dewatering. The existing secondary treatment includes anoxic, 
aerobic, and post anoxic zones for biological nutrient removal and membrane filtration for tertiary 
treatment. The plant is designed to produce effluent quality consistent with the State of California’s Title 
22 requirements for unrestricted reuse. Table 5-10 summarizes the plant design influent parameters. 

Table 5-10: Chumash WRF Design Influent Parameters 

Item Unit Parameter 

Average Day Dry Weather Flow (ADWF) MGD 0.17 

Peak Day Dry Weather Flow (PDWF) MGD 0.32 

BOD mg/L 640 

TSS mg/L 480 

TKN mg/L 85 
Source: Chumash Casino Resort WRF Process Improvements, Process Design Criteria (Sheet M1.0), Job No. A626, 
Dec 2015. 
 
The following two options were evaluated to determine the feasibility of expanding the Chumash WRF to 
accommodate SYCSD Ultimate (Scenario 1B) flows: 

1. MBR Expansion  
2. Flow Equalization 

In both options, it was assumed that the Chumash WRF would not require any further enhancements or 
expansion to address the ongoing expansion of the Resort. Due to the challenge in routing flows from the 
Cities of Ballard and Los Olivos to the existing Chumash WRF, Regional Ultimate (Scenario 2B) flows 
were not considered as part of this analysis; but they could be considered in a future analysis if merited. 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  59 

5.4.1 MBR Expansion Alternative 
In the MBR Expansion alternative, the following facilities would be constructed to address the additional 
anticipated flows from the District: 

• New Headworks (Coarse Screening, Grit Removal) 
• New MBR Train (Reactor, Membranes, Process Air Compressors) 
• New UV Disinfection  
• Effluent Pump Station 

A flow schematic showing the proposed MBR Expansion alternative is shown in Figure 5-6 and 
descriptions of each process with the basis for equipment selection are included below. 

Figure 5-6: Chumash WRF MBR Expansion Alternative 

 
 

Under this alternative it is assumed that the existing Chumash WRF design capacity will remain unchanged 
and a new treatment train for SYCSD flow will be required. Table 5-11 summarizes the design influent 
parameters for this alternative. 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  60 

Table 5-11: MBR Expansion Design Influent Parameters 

Condition 
ADWF 
(MGD) 

BOD 
(mg/L) 

TSS 
(mg/L) 

TKN 
(mg/L) 

SYCSD Design (Scenario 1B) 0.31 429 288 85 

Existing Chumash WRF Design 0.17 640 480 85 

New Chumash WRF Design 0.48 504 356 85 

Influent Pump Station 
Flow from SYCSD will be diverted to the existing influent lift station. The station will be modified to pump 
the flow to the proposed coarse screening and grit removal facility.  

Coarse Screening & Grit Removal 
New coarse screening and grit removal equipment is proposed upstream of existing fine screens. The basis 
for selecting coarse screening and grit removal equipment is the same as that for the CAS, Extended 
Aeration alternative. For more details, see Section 5.2.1, Coarse Screening and Section 5.2.1, Grit Removal, 
respectively. 

Fine Screening 
The existing Clean TEK Roto-Sieve fine screens and washer compactor will continue to be used. 

Flow Splitter  
Piping from the existing fine screens will be modified to split the flow between the existing secondary and 
the proposed secondary treatment facilities.  

Secondary Treatment and Tertiary Filtration  
The existing secondary treatment and MBR system will remain and an additional secondary treatment and 
MBR system will be constructed to accommodate the additional anticipated flows. The basis for process 
design be will the same as presented in Section 5.2.3 for the MBR alternative. 

Disinfection 
The existing UV system is rated for 0.4 MGD and does not have the capacity for the additional flow. It was 
also installed more than ten years ago. It is assumed that the existing UV disinfection equipment will be 
replaced as part of this alternative. The basis for selecting disinfection equipment is the same as that for the 
CAS, Extended Aeration alternative. For more details, see Section 5.2.1, Disinfection. 

Effluent Pump Station 
The existing station consists of two (2) effluent pumps rated at 220 gpm at 60 ft total dynamic head (TDH). 
An additional 220 gpm pump, and associated piping and accessories, will be needed to expand the pump 
station capacity.  

Solids Handling 
Based on available information, the existing solids handling facilities have sufficient capacity and no 
additional improvements will be required.  

Facility Summary 
Process equipment selection and sizing used to establish the cost basis for the MBR Expansion alternative 
is summarized in Table 5-12. 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  61 

Table 5-12: Facility Summary for MBR Expansion Alternative 

Facility MBR Expansion a 

Pretreatment  

Coarse Screening, Type (Number of Units) Channel-Mounted / Spiral Screen (1)  

Grit Removal, Type (Number of Units) Mechanical Vortex (1)  

Fine Screening, Type (Number of Units) Internally-fed / Rotary Drum Screen (2)  

Secondary Treatment, MBR Existing Treatment New Treatment Train 

Total Design Capacity (gpd) 320,000  

Number of Treatment Units 2 2 

Anoxic Zone, Total Volume (gal) 62,000 45,000 

Aerobic Zone, Volume Per Unit (gal) 218,000 120,000 

Post Anoxic, Total Volume (gal) 57,450 45,000 

Total Volume (gal) 337,450 210,000 

HRT (hour) 26 16 

Total HRT (hour) 21 

MLSS (mg/L) 8,500 8,500 

Number of Membrane Units 2 2 

Cassettes per Unit 3 3 

Total Cassettes 6 6 

Cartridges per Cassette 24 24 

Total Cartridges 144 144 

Total Membrane Area (sf) 32,550 32,550 

Disinfection   

Type, Number of Units Ultraviolet, Closed Vessel (1) 

Transmittance (%) 65 

Dose (mJ/cm2) 100 

Effluent Pump Station 220 gpm pumps (2) 220 gpm pump (1) 

Solids Handling Existing 
Note: Items in black font indicate proposed equipment, while items in gray font indicate existing equipment.  

 

5.4.2 Flow Equalization Alternative 
In the Flow Equalization alternative, the following facilities would be constructed or modified to address 
the additional anticipated flows from the District: 

• New Headworks (Coarse Screening, Grit Removal) 
• Flow Equalization (Flow Equalization Tank, Lift Station, Odor Control) 
• Installation of Additional MBR System 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  62 

• New UV Disinfection  
• Effluent Pump Station 

A flow schematic showing the proposed Flow Equalization alternative is shown in Figure 5-7 and 
descriptions of each process with the basis for equipment selection are included below. 

Figure 5-7: Chumash WRF Flow Equalization Alternative 

 
 

This alternative proposes to use the underutilized capacity of the Chumash WRF. Based on historical data, 
the WRF treats less than 0.1 MGD of flow on average and has approximately 26 hours of hydraulic retention 
time. Therefore, plant capacity is not fully utilized and can be expanded at a marginal cost to provide 
treatment for additional flow from SYCSD. However, it is assumed that the existing wastewater flow and 
load to the plant will not increase such that the expansion of the plant will be based on current flow to the 
Chumash WRF plus the additional flow from SYCSD. Table 5-13 summarizes the design influent 
parameters for this alternative. 



 

 

Santa Ynez Community Services District 
Recycled Water Facilities Plan 

Chapter 5  
Recycled Water Treatment Alternatives 

 FINAL 

May 2017  63 

Table 5-13: Flow Equalization Alternative, Design Influent Parameters 

Condition 
Flow 

(MGD) 
BOD 

(mg/L) 
TSS 

(mg/L) 
TKN 

(mg/L) 

SYCSD Design 0.31 429 288 85 

Existing Chumash WRF, Actual a 0.09 923 660 NA b 

New Chumash WRF with Equalization c 0.40 536 369 85 
Notes: 

a. Based on monitoring data between 1/31/2013 and 2/29/16. 
b. Data not available. 
c. Flow is rounded up to nearest 100,000 gpd.  

Influent Pump Station 
Flow from SYCSD will be diverted to the existing influent lift station. The station will be modified to pump 
the flow to the proposed coarse screening and grit removal facility.  

Coarse Screening & Grit Removal 
New coarse screening and grit removal equipment is proposed upstream of existing fine screens. The basis 
for selecting coarse screening and grit removal equipment is the same as that for the CAS, Extended 
Aeration alternative. For more details, see Section 5.2.1, Coarse Screening and Section 5.2.1, Grit Removal, 
respectively. 

Fine Screening 
The existing Clean TEK Roto-Sieve fine screens and washer compactor will continue to be used. All flow 
will then be conveyed to the proposed flow equalization basin. 

Flow Equalization 
A 60,000-gallon equalization basin and associated aeration and diffuser equipment will be provided to 
better manage variability of the diurnal and potential wet weather flows. This basin is sized to provide about 
one hour of equalization volume at the existing peak flows and potential peak from SYCSD. It is unlikely 
that the peak flows would occur at the same time, but for planning purposes and to be conservative it is 